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Patient presents in pharmacy with Acute Sore Throat symptomsor referred via CPCSin 

Children  ages 1-5yrs -125 mg qds for 10 days

Children aged 6-12 yrs -250 qds for 10 days

Over 12 yrs and adults -500mg qds for 10 days

Does patient haveany red flag symptoms / not meet the FeverPain score?

Patient not suitable for the service.  

Provide any appropriateOTC 

medicines and self-care advice.  

Provide the patient with the TARGET  

Leaflet.

YOU contactthe patient within 2-3 hours in referral is from GP, consultation can be provided over the phone or 

F2F or virtually.Register the patient if not already registered. 

Does the patient consent to details being shared by her GP, and viewed by other pharmacies in the city?

Yes

Yes

Ensure GP notification of supply sends electronically via PharmOutcomes.  Remember to close down 

CPCS referral, if the patient was referred via that route.

Patient is suitable for treatment with Phenoxymethylpenicillin ( no 

interactions ? contractindications  -check SCR)

No

Exit Service

Reassure the patient that a sore throat is 

generally self limiting and most resolve 

after 7 days, any persistence beyond2 

weeks should be reviewed by the GP.

offer an OTC product via CATC, provide 

self care advice as per Target leaflet.

Record the decision, action and advice 

given.

Ensure supply is entered onto PMR.  The label must contain the 

appropriate directions along with the words:

Supplied under PGD

"Consult your GP if symptoms do not settle after 3 days."

Doesthe patient meet the inclusion criteria FeverPain score  

and severity of symptoms?

Yes

Patient MUST be referred to an alternative

healthcare setting.  If the patient has been 

referred via CPCS, the pharmacist MUST 

arrange the referral/appointment.  Record 

decision, action and advice given.

Check GP escalation pathway.

No

Yes No

No

Supply either:

80 x Phenoxymethylpenicillin 250mg tablets or 2x 100ml bottles 

oral solution to provide 10 days treatment at the correct dosage

for the age of the patient.

Oral solution: store for 7 days in refrigerator (shelf life is usually 

7 days)  so this must be considered when providing 10 days 

treatment

Give verbal advice as per PGD:

• Side effects

• Complete the course

• Take at least 30 mins before or 2 hours after food

• Self care, fluids, simple analgesia, avoid hot drinks, use mouthwashes

• Possible interaction with oral Vit K Antagonists, patient should informanticoagulation clinic

• Safety net: patient should seek medical attention immediately if their condition deterioates and / or they become sytemicallyunwell.

• If patient experince side severe  effects discontinue immediately
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Patient is referred to pharmacy via GP CPCS or presents in pharmacy with UTI symptomsn 

pharmacy with UTI symptoms/ referred via CPCS

Supply either: 

200mg one BD for

three days; or 100mg 

two BD for three days. 

Does patient haveany red flag symptoms?

Patient not suitable for the service.  

Provide any appropriateOTC 

medicines and self-care advice.  

Provide the patient with the TARGET 

UTI Leaflet.

YOUcontact the patient within 2-3 hours if the referralis from the GP CPCS, consultation can be provided 

over the phone or F2F or virtually. Register the patient if not already registered.

Does the patient consent to details being shared with her GP and 

viewed by other pharmacies in the city?

Yes

Yes

Ensure GP notification of supply sends electronically via PharmOutcomes.  

Remember to close down CPCS referral, if the patient was referred via 

that route.

Does the patient meet any of the exclusion criteria 

for the service?

Is the patient suitable for trimethoprim?

No

Exit Service

Provide the patient with side effect and self care information, along with 

the need to seek medical assistance if the symptoms do not improve, or 

detriorate.

Is the patient suitable for nitrofurantoin?

Ensure supply is entered onto PMR.  The label must contain the 

appropriate directions along with the words:

"Consult your GP if symptoms do not settle after 3 days."

Doesthe patient meet the inclusion criteria for 

number and severity of symptoms?

Ye

Patient MUST be referred to an 

alternativehealthcare setting.  If the 

patient has been referred via CPCS, 

the pharmacist MUST arrange the 

referral/appointment.  Record 

decision, action and advice given.

Check the Escalation pathway

No

Yes No

Yes

No

No

No Yes

Supply either:

100mgM/R capsules one 

BD for three days; or

50mg tablets 1 QDS for 

three days.
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